DTOMEI 2025428 M20K33

The Engine Specialist

@ @ @ @ . INSTALLATION MANUAL

TILXNANI—EV TR YNSAT 1JZ-GTE
FULL CAST TURBINE OUTLET PIPE for 1JZ-GTE

mE

424002 JZX100, JZX110, JZX110W, JZZ30 Late, JZS171, JZS17T1W
PART NUMBER

Exgﬁ--------------Zp

EninSh"""""""sp

O ZDHKEBAEZE RGRAThHOHERELIZSLY,
OrIZEHHEDRITIIEMEMELHETHELZS,

Q@I T ERLKUNREL TS,

O RTEHRTMYMITZSNDIEE FEREEZLT BEHRABELIZSL,

TOMEI HGDEBENLIFHYNESTENET,
TOMEIZILF ¥ RAREI—E VT IORLYb AT IE, ERER LD F-HICKRILEFRKR D RFE L
®Y, A—R"hoDZRFEKENERBIEET,

BEAFERLEBREATULAMEI LT AELEERRAT 5B TIYMAEDELY
BEETYELT=,

(X7AVMATEROBRDIDIZEETSHET, FUNRERIELET )

@ Read this manual carefully prior to the installation.

@Refer to the TOYOTA official Service Manual along with this Manual.

@Keep this manual for future reference after the installation has been completed.

@Give this manual to the owner when the installation was performed by another person or a shop.

Congratulations on your purchase of the quality TOMEI product.

The TOMEI Full Cast Turbo Outlet Pipe is designed to enhance exhaust efficiency by increasing
the pipe diameter and optimizing its internal design to reduce backpressure from the turbo.

The all new design delivers superior durability by eliminating welded joints and incorporating
high—strength stainless steel along with a full-cast structure.

(*Note: Performance is further improved when paired with a larger diameter front pipe.)




MR TRORE-HESR-TLIAEHELTIES,

@ \=)

O: AR Y1) MI0 RTYLTIwiv—(3)  MI10FUk(3)

TR yRARIK(1)

M10 ARy R7ARJLE(3) M8 RAYEARILE(2)
@ TOMEIPOWERED uc b
. PRk Rk BOLT-SMOOTH-PASTE
7'7|~l/‘y|~73Z’7"y|~(lN‘lﬁ'J)(1) (7D>|‘/\°’fj{,ﬁ‘lj)(1) ﬂ':}bl\ZA—Z’\o—ZFU)
EEITVWELITRSE WY IS FRABETT,
IV UEBERIE—K MLOLUTF

A EE

IKunliEEﬂiﬁﬁﬁﬁFﬁfT Y—FyhONEMSHEEINF-O—RARIZR->TEAL TS,
—BABETHEATILEERMAROREENEDONERTT, T EZETIHELNET,
IEEJJE FREVSIBRARICANS &, BRYTIT IR OIIEEZ T -BE LA,
RO ESTERIGETERELTZELY,
BERYFITORIE BELRTIELREEZFERLEVETHIZDEAYRBIRTT,
BTN EIEBEDOHKTI A EREBEDIERICHVIREFEZIT > TS,
BIEELEIVOVUNAOBYMSITIETEE A BELIIV OV USMCRYA T5ERENEEET .
A BIUIVOURFEHBLET,
BEEFIIVCUNAZTORRETIToOTEEWN, TS UNRMVREE THEEZTIEDFTEDBNABYET,
BE GO EDORBRIZITERIZAZMZHNTSW, BBREHIET2BNAHYET,
I1’E¥ld:;ll\f#—’/'k/’f—b\%:\'——"éﬁé\/f‘yT'J —DIAFREFENLTIT> TS,

ll|||$

BORYMIFIZIVC U RUIVDSUIIL—LANAZIREETITo TS,
R REICKDEEFHOWE - MK IDAIREEA H D=0 ., B GIBRE GO ERYATITIEFEREIC
1T TLEELY,

A
[ PN
il



1. 2%y RR)LNELfT

MHERDRAZYRRILEES T ILF YR TTOMEIZ 2Ly ZERY T35,

DRAYRRILEDREESNRVMUIZFVRE

AT yhELTEAET .
STy AR
2—E A
3 bl

@TOMEI7Z FhL YR AYRRILNERYTITS,
QrILILUFERWNTHYREREO T (T3,

HWERLY  M10245~294N'm (2.5~3.0kgm)
M8 19.6~21.5N*m (2.0~2.2kgm)

@FTILFIrERYSNT,

A e

FTYRERYN IR, $EXFTRILEEI DS KIS
TET B

NIV B -BIF EREEREOVET,

2.7 9Ly DRRE

(/—= L7 IrLyrERY 4L
2OV SATERYNT,
FIORLYMZERYFM TSN TINDO2EH—%E54 5,
ToRLYRERYS T,

M10 X&YKL+

XA T IFybEFERALLEASERY T

MR ARAORSITERE

MEEMOEFEHIET 510, FED
R R L—ZAR—Z I EZEHLT
f2&0

ﬂ*/7/\ S

£

~J




(TOMEIZ 9Ly rERY 4]

.>:< e~
O— > A \
- )
X
AN -
205N - m SN o
(2.1kgf - m) /—-- ._\9
@J‘J
60.8N - m
(6.2kgf - m)
60.8N - m B FMELFEALTZEL,
(6.2kgf - m)
OQRH Ry I BEREFAL T,
RAAYRRILS/ F A ER 2L, B CEFEEH LT 5728
FHRBDORIVERL—RAR—=EERL TS,

3. MYFTIF & DR

1. 7oLy ERLEBIRRICERFOFTENGEONERT S,
2. IVOUEREIL. BERIRNA RV ERRT D,




KIT CONTENTS Below is the contents of this kit with the quantity listed in brackets ().

02 Gasket (1) M10 Spring Washer (3) M10 Nut (3)

L=35mm

M10 Stud Bolt (3) M8 Stud Bolt (2)

5.

© TOMEI POWERED e b

BOLT-SMOOTH-PASTE
Outlet Gasket Outlet Gasket
(Intake Side)(1) (Front Pipe Side) (1) Bolt Smooth Paste (1)

REQUIRED TOOLS These tools are the bare minimum required for the job.

*General Engine Maintenance Tools *Torque Wrench

/\ CAUTION

M This product is designed for competition used ONLY. Not to be used on public roads.

M The original safety standards of the vehicle will change, which will make it illegal to be used on public roads.

M This product is to be fitted by an experienced professional in a fully equipped workshop.

M This product is to be fitted with the correct tools, protective & safety equipment. Failure to do so can lead
to possible work hazards.

B Refer to the vehicles original workshop service manual when disassembling the engine.

M This product was specifically designed to be application specific. This is not a universal product.
If installed on any other vehicles/engines, this product may sustain damage and/or cause engine failure.

M This product is to be installed when the engine and engine bay is cold.

B Do not use excessive force when removing and installing parts. As this may cause damage to the parts
and related components.

M Always remove the key from the ignition and disconnect the car battery from the negative terminal prior

to working on the car.

/A WARNING

B This product is to be installed when the engine is cold and in a safe environment.
Hl Check that all parts are fitted in the right places and fitted correctly to avoid any fire hazards.



1. INSTALLING THE STUD BOLT

Install the stud with the double nut fitted onto the TOMEI Outlet pipe.

(@) The double Nuts are to be installed on the longer thread

side and this will lock the stud into place when fitted. M8 Stud Bolt

Double Nut installed side
Turbine Side

(T [T —»
«

LONG SHORT

@ Install the Stud Bolt to the TOMEI Outlet.
@ Tighten the nuts with a torque wrench.

TORQUE M10 24.5~29.4 N-m (2.5~ 3.0kgm)
M8 19.6~21.5N-m (2.0~2.2kgm)

@ Remove the Double Nut.

M10 Stud Bolt

A CAUTION X Install by using the double nut method
When you remove the nut(s) the bolt should not move 3 Take note of the bolts length when
at all, please always check it. If the bolt has moved installed.

then the whole process must be repeated. 2 Apply the Bolt Smooth Paste to

prevent metal burns and bolt seizure.

2. REMOVING THE OUTLET

[ REMOVING THE STOCK OUTLET PIPE ]
Remove the front pipe.
Remove the 02 sensor that is connected to the pipe.
Remove the outlet pipe.

ﬂ*/7/\ S

£

~J

(Replace with new parts, do
not reuse. )




[ TOMEI OUTLET INSTALLATION )

20..5N *m ng\\ i\;\&

LoN\@f

- ' ',
(2.1kgf - m) T <)
¢ 5O D@7y A
©)
60.8N - m
(6.2kgf - m)
60.8N - m X Please use stock OEM parts.
(6.2kgf - m)

M@ ®BUse the Accessories Gaskets.

Apply bolt smooth paste to prevent the bolts and nuts from
sticking or seizing.

3. INSTALLATION VERIFICATION.

1. Check that there is nothing that is causing interference with the wiring and return pipes.
2. Start the engine and check for any signs of exhaust leaks.



TOMEI POWERED ic.
WA EA RE/ VTN

T194-0004 HEAETEMEMS5—4—27
TEL: 042—795—8411 (%)
FAX:042—799—7851

5-4-27 Tsuruma Machida-shi Tokyo 194-0004 JAPAN
TEL : +81-42-795-8411(main switchboard)
FAX : +81-42-799-7851

http://www.tomei-p.co.jp

COHRRBIZEAHIIMYMTIT., IRELOSHRRIT LE~ABELNLET,
EXBR: BA~2 (RKE. FXF1BFR9:00~18:00

If you have any questions in regards to the installation of this product,
please contact your local authorised Tomei Powered distributor.
OPEN: Monday - Friday (National holidays and public holidays excluded). 09:00 - 18:00

IILFvRM—EV 7Yy AT 1JZ-GTERRIRERAZE 2025428 M20K33
FULL CAST TURBINE OUTLET PIPE for 1JZ-GTE INSTALLATION MANUAL 2025.2 M20K33

8



